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Pate - July 25:9013

TEST REPORT

The samples submitted by the applicant have been duly examined by our laboratory and
the results are as follows:

Name of Applicant : Marukyu Koyamaen Co., Lid.

Address of Applicant . Terauchi 86, Ogura-che, Uji-shi, Kyoto, Japan Zip 611-0042
Name of Goods . Green Tea 'Made in kyoto

Date of Receipt : Tuly 18, 2013

Date of Examination 1 July 18,2013

Place of Examination : Kansai Office

Item of Examination Cesiwm-134 Cesium-137
Results <1.0 Bgkg < 1.0 Bg/kg
Detection Limit 1.0 Ba/kg 1.0 Bo/fkg

Method of Examination |Gamma-ray spectromelry using germanium detector ¥

Model : GC2519 Manufacturer : CANBERRA INDUSTRIES, INC (U.S.A.)

Sample Weight : 2034g
(1) Measuring period. 1800 seconds,
Date of Measurement  : July 18, 2013

10g or more of tea leaves was infused in hot water(90°C) weighing 30 times(the weight of the tea Jeaves)
for 60 secounds, and the infusion along with tea leaves was filtrated with a sieve, etc. equivalent to 40 mesh.

The filtrated infusion was used as a test sample.

Akira Shimoyama
Deputy General Manager
Kansai Office
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